AD-763 050

.

LACQUERING OF SAMPLING TUBES FOR PROTECTION AGAINST CORROSION

Army Engineer Waterways Experiment Station Vicksburg, Mississippi

June 1959



National Technical Information Service U. S. DEPARTMENT OF COMMERCE

5285 Port Royal Road, Springfield Va. 22151

LACQUERING OF SAMPLING TUBES FOR PROTECTION AGAINST CORROSION

(D) 763050



TECHNICAL REPORT NO. 3-514

June 1959

Reproduced by NATIONAL TECHNICAL INFORMATION SERVICE US Department of Commerce Springfield, VA 22151

U. S. Army Engineer Waterways Experiment Station CORPS OF ENGINEERS

Vicksburg, Missiscippi

ARMY MRC VICKSOURG, MISS

Best Available Copy

Ł

PREFACE

5A1

「「「「「「「「」」」」」

ND. 3-514-

The U. S. Army Engineer Waterways Experiment Station, CE, was authorized to undertake the study reported herein by 2d indorsement dated 10 April 1957 from the Office, Chief of Engineers, to letter dated 19 December 1956, subject: "Project Plan for Proposed CWI Project - FY 1958." The study was performed under CWI 517, "Lacquering of Sample Tubes," of the Corps of Engineers Civil Works Investigations program, during the period 1957-1959.

Assistance in the selection and preparation of suitable paints was given by the Paint Laboratory, U. S. Army Engineer District, Rock Island.

Personnel of the Soils Division, Materways Experiment Station, who were connected with the study were Messrs. W. J. Turnbull, W. G. Shockley, T. B. Goode, and A. L. Mathews. This report was prepared by Mr. Mathews.

Col. A. P. Rollins, Jr., CE, and Col. Edmund H. Lang, CE, were Directors of the Waterways Experiment Station during the period of the investigation and the preparation of this report. Mr. J. B. Tiffany was Technical Director.

i:i

Freceding page blank

	Page
PREFACE	iii
SULTARY	vii
PART I: INTRODUCTION	1
Background	1
Purpose and Scope of Investigation	1
PART II: THE INVESTIGATION AND RESULTS	3
Review of Literature and Canvass of Manufacturers	3
Preliminary Tests Using Coated Steel Panels	3
Tests of Coated Sampling Tutes	- 5
PART III: SUMMARY OF RESULTS	7
PART IV: CONCLUSIONS AND RECONTENDATIONS	9
Coatings	9
Dipping Tanks	9
TABLES 1-4	

۷

CONTENTS

PIATE 1

Sec. Adding the

S. S.C. W.S.

1.1

「「「「「「「」」」、「「」」、「」、「」、「」、「」、「」、」、」、」、

SUMMARY

And a hear of the broken and a second

and a station of your she

「「「「「「「「「」」」」

The purposes of this investigation we as: (a) to obtain or develop a inequar, paint, or other couting for steel soil-sampling tubes which would resist abrasion, have low frictional resistance during the sampling drive, and protect the soil-sampling tubes from corresion during storage; and (b) to develop an economical method of applying the couting to the sampling tubes.

Bonding and abracion tests, and frictional resistance tests were performed on steel test panels costed with fifteen types of coating materials. Using conventional sampling methods, fourteen undisturbed zoil samples were taken from two borings in ten sampling tubes coated with the five most premising coatings as indicated by the tests on the panels, in two sampling tubes coated with the clear lacquer proviously used by WES, and in two uncosted tubes. The test panels and the sampling tubes containing the samples were placed in a humid sample-storage room and periodically inspected to determine the resistance of the coatings to corrosion during storage.

Three of the coatings tested, two croxy resins and one varnish, chowed good abrasion and corrosion resistance and are considered superior to the coating proviously used. Each of these coatings can be applied economically to steel soil-sampling tabes by dipping and air-drying. The resins have a lower coefficient of friction than the varnish, and one of the resins gave slightly better corrasion protection than the other. This epoxy resin is considered the best of the coatings tested and is recommended for use on steel soil-campling tubes.

A dipping tank for coating the sampling tubes was developed and is deperibed.

Best Available Copy

vii.

Preceding page blank

LACQUERING OF SAMPLING TUBES FOR PROTECTION AGAINST CORROSION

PART I: INTRODUCTION

Background

1. Soil sampling and storage of soil samples in metal sampling tubes are integral parts of the soils foundation exploration work conducted by the Corps of Engineers. Friction between the soil and the walls of metal sampling tubes during compling operations disturbs the sample structure to some degree. Furthermore, when metal sampling tubes containing certain soils are stored for any length of time, corrosion occurs on both the inside and outside walls of the tubes. Corrosion on the outside walls is of little consequence unless deep pitting occurs. However, corrosion on the inside walls is of considerable concern, as it may result in (a) chemical changes in the samples, (b) damage to the structure of the samples, and (c) increased friction between the samples and tubes to the extent that samples cannot be ejected from the tubes without serious damage to their structure.

2. At the time of this investigation, common practice for protecting metal sampling tubes from corrosion was to dip the tubes in clear hardlacquer thinned with lacquer thinner. This lacquer provides a protective coating that permits storage of fine-grained soils in the tubes for perieds of 18 to 24 months without detrimental effects. However, abrasive or coarse-grained soils scratch through the lacquer coating, and successful storage for reasonable periods of time has not been possible. The use of a tougher, more friction-free lacquer or other coating would result in decreased sample disturbance and increased corrosion resistance.

Purpose and Scope of Investigation

- 3. The purposes of the investigation were to:
 - a. Develop, or obtain from conservation process, a lacquer, raint, or other coating for steph soll-sumpling tubes which would resist abrasion, product little friction during the campling drive, and protect the coupling orbors from correction during storage.

b. Develop an economical method of applying the coating to sampling tubec.

mente angla Sta

The set of the

4. The investigation was conducted in six stages. The scope of stage was as follows:

- a. <u>First stage</u>. The first stage consisted of a literature search, a canvace of coating manufacturers, and communition with the Paint Laboratory, U. S. Army Engineer Distr. Rock Island, to determine the availability of suitable coatings.
- b. Second stage. The second stage consisted of the selection and procurement of coatings for testing. Twelve commercial costings (including the hard-lacquer currently used to protect sampling tubes), and seven coatings formulated and all by the Paint Laboratory were selected and procured in sufcient quantities for the tests. The major factors considin the selection of the coatings were: (a) "pot life" (length of time after mixing coating could be used), and (1) ease of application to steel sampling tubes.
- c. <u>Third stage</u>. The third stage consisted of applying the conings to small steel test gamels and subjecting the coated panels to abrasion, friction, and corrosion tests.
- d. <u>Fourth stage</u>. The fourth stage consisted of selecting the most promising coatings indicated by the stage-three test and applying these coatings to steel soil-sampling tubes i were to be used for obtaining undisturbed soil samples in field.
- e. Fifth stage. The fifth stage consisted of obtaining undiaturbed samples of coarse-grained soils (fine sand) in the field in the coated tubes, and in uncoated tubes to be us as control specimens. Resistance of the coatings to abrual was observed during the sampling operations.
- f. <u>Sixth stage</u>. The sixth stage consisted of storing the sumpling tubes in a humid room for corrosion testing. The tuhave been observed for 2-1/1 months to date, and photogram at irregular intervals to record the progress of corrosion.

5. This report presents the escential information and results obtained in the six stages of the investigation. Because of the short time that the tubes have been in storage, it is planned to issue supplemental data at a later date if the corresion resistance of the coatings changes significantly.

Best Available Copy

PART 11: THE INVESTIGATION AND REGULTS

Review of Literature and Canvass of Manufacturers

6. A search of available literature and commercial pamphlets, and a curvage of thirty manufacturers of paint, rubber, and synthetic coatings were made to determine the availability of commercial products that might be suitable for coating steel coil-sampling tubes. Also, the Rock Island District Paint Laboratory was asked for information on coatings which they could formulate that might be suitable for steel sampling tubes.

7. The search, and communications from manufacturers indicated that contings which require baking after application generally are harder and more durable than those which are simply air-dried, but the time and cost involved in the process make their use prohibitive for coating sampling tubbs. Therefore, only contings that can be air-dried were selected for testing.

Preliminary Tests Using Coated Steel Panels

Proparation of ranels

8. Minuteen costing products, twelve from commercial manufacturers (including the hard-lacquer currently used) and seven from the Paint Laboratory, were obtained for testing. These products included rubber compounds, epoxy resins, silicone modified resin, vinyl resin, enamel, varnish, and lacquers, and are listed in tables 1 and 2. Duplicate 1-1/2- by 1-1/2-in, test punchs of 16-gage standard cold-rolled steel were coated with these products for use in abrasion and adhesion tests. After these tests, the most satisfactory coatings were applied to a set of 3- by 6-in. punchs of the same steel for use in friction tests. From the results of these products for use in friction tests. From the results of these products to be selected and used to coat scapling tubes which would then be subjected to more nevere tests.

9. The commercial coatings were applied by dipping the panels in the coating products which had been thinked as shown in table 1 to give a coat this are of about 1 to 2 mile per dipping. These coatings were each

applied to two panels which had been cleaned thoroughly in a solvent + to remove the protective grease coat from the steel. In some cases and coat was applied, and in others two coats were applied to determine w a second coat would be beneficial. The coatings supplied by the Pair. Laboratory were mixed and applied to the panels by the Paint Laborato . These coatings were each applied, by dipping, to two sets of panels, of which had been cleaned as described above, while the other had been cleaned with phosphate (pickled) after being degreased. Only one of a panels received two coats (see table 2).

10. The pot life of the coatings that were used in these tests screened by the manufacturers, the Paint Laboratory, and the Waterway. periment Station prior to their use in this study, and only those show an acceptable pot life were used.

Bonding, abrasion, and corrosion tests

11. The two 1-1/2- by 1-1/2-in. coated steel test panels (each geometricated by the same panel number) were tested for comparative bondly and abrasion properties. The test consisted of sliding the coated spectrum, loaded to 1.6 ton per sq ft of contact area, for a distance of $\frac{1}{2}$ in. (length of drive on most drill rigs) over compacted, wet, fine, and such a two test panels coated with the clear hard-lacquer (test panel $\frac{1}{2}$ table 1) currently used on sampling tubes were used as control speciment for comparison. The specimens were examined visually to determine the tent of abrasion of the coatings and the approximate area of metal $\frac{1}{2}$ during the tests. The results of the tests on each set are shown grow together in tables 1 and 2.

ort Available Copy

4

12. After the abrasion tests the panels listed in table 1, and uncoated panel were placed in a humid room and exposed to maximum humiconditions for about 10 months. These panels were checked at irregula intervals to determine the corrosion resistance and durability of the ings. In addition, the two Paint Laboratory panels which had perform catisfactorily in the previous tests (D-1 and D-3) were stored in the room for 2-1/2 months. The conditions of the panels after various test of storage are shown in table 3.

13. The bending and obvision tests and the corresion tests inde that three of the costings received from manufacturers and two of the Laboratory coatings gave much more promising results than any of the other coatings tested. These materials were as follows:

Test Panel No.	Coating
6	Resin, epoxy, clear, catalyzed
7	Resin, epoxy, clear, catalyzed
10	Varnish, clear, catalyzed
D-1	Vinyl, aluminum
D-3	Vinyl, iron oxide

Friction resistance tests

14. Friction resistance tests were performed on one each 3- by 6-in. panel coated with the five materials listed above to determine the coefficient of friction between the coated panels and the fine, angular sand used in the bonding and abrasion tests. One panel coated with the clear hardlacquer previously used on sampling tubes and one uncoated panel were also tested for frictional resistance for comparison. The results of these tests follow:

Test Panel No.	Coating	Coefficient of Friction	
0	None	0.265	
1	Clear hard-lacquer	0.310	
6	Resin, epoxy, clear, catalyzed	0.290	
7	Resin, epoxy, clear, catalyzed	0.290	
10	Varnish, clear, catalyzed	0.375	
D-1	Vinyl, aluminum	0.275	
D-3	Vinyl, iron oxide	0.315	

Tests of Coated Sampling Tubes

15. Pairs of 3-in. ID, 3-1/8-in. OD, steel soil-sampling tubes were cleaned thoroughly in a lacquer thinner bath and coated with materials identical with those used for the friction resistance test. The coatings were applied by dipping in a tank similar to that for 3-in. tubes shown in plate 1. These tubes, together with a pair of uncoated tubes, were then used to obtain undisturbed samples from two borings. One of each pair of tubes was used in each boring, with the order of the tubes reversed with respect to depth to minimize the effect of depth and soil type.

15. The complex wave weken from 41- to 65-ft depths in uncased borires in fine, angular and sith a fixed vision complex; the conventional driving and method employed for obtaining undisturbed samples of sand from below the water table was used.* The dry unit weight of the sand ranged from 90 to 103 lb per cu ft; grain size was uniform throughout the depths sampled. After the tubes were withdrawn from the borings, expanding packers for retaining the samples in the tubes were placed in each end of the sampling tubes; the samples were allowed to drain and were then transported to the Waterways Experiment Station (WES) and stored in the humid room.

a appropriate a strategy

- 4717 M

÷

1. X. X.

1.000

17. The sampling tubes were removed from the humid room after 2-1/2 months, examined visually for corrosion, and photographed in black and white and in color. A 3-in.-long piece was then cut off the bottom of each tube and split lengthwise. The sample was removed from these pieces down to that portion affected by corrosion, and the inside walls of the pieces of tube were examined and were also photographed in black and white and in color. The tubes then were returned to the humid room for continuation of the corrosion tests. The condition of the sampling tubes as determined from the visual inspection is given in table 4. The photographs are on file at WES.

18. In view of the short period (2-1/2 months) during which the tubes were subjected to corrosion tests in the humid room before this report was prepared, additional visual inspections and color photographs, for comparison with the first photographs, will be made of the outside and inside of the sampling tubes at 6-month intervals to determine the extent and effects of corrosion after further exposure in the humid room. Supplemental data will be published at a later date in the event that the additional storage time indicates that the periods of storage is significantly different from that for a 2-1/2-month period as shown in table 4.

M. J. Mary and C. C. Decourter Digenting General Letter Distributed in the state of the second se

PART III: SUMARY OF RESULTS

19. The literature search and canvass of various manufacturers indicated that coatings which require baking after application generally are harder and more durable, but the excessive time and cost involved would make their use prohibitive for coating sampling tubes. Therefore, only coatings that could be air-dried were considered for the tests.

20. Coatings applied to panels that had been solvent-cleaned only withstood the abrasion tests as well as those applied to panels that had been solvent-cleaned or phosphate-cleaned (pickled). Consequently, panels and sampling tubes that had been solvent-cleaned only were used in subsequent tests.

21. Two-coat application of coatings was investigated in the preliminary tests, but this procedure was discarded because of the extra time and cost involved and the lack of improvement in the qualities desired in the coatings.

22. The pot life of coating materials was considered, as a short pot life would entail considerable waste when coating a small number of sampling tubes. Some coatings with a relatively short pot life, such as the catalyzed coatings (panels 6, 7, and 10), were the most abrasion resistant and were included in the final tests, as the good qualities of the coatings obtained justified the additional cost resulting from the unavoidable wastage of coating material.

23. The friction tests showed that test panel D-1 had the lowest coefficient of friction, with the coefficient of friction of test panels 6 and 7 only slightly bigher, and only 9.5 per cent greater than that of the test panel with no coating. The other two test panels, 10 and D-3, had coefficients of friction of 41.5 per cent and 13.9 per cent, respectively, greater than the uncented test panel.

24. Examination of the sampling tubes after storage in the humid room for 2-1/2 months indicated that tube 6 from boring 1 should the least correspon, and tubes 6, 7, and 10 from b ring 2 should about the same condition. A considerable amount of the continuo on all tubes was abraded from the outside at the tube same in the construction drive. The coulding on tubes 6, 7, and 10, the network of the tubed to the bare with or some areas, gave good protection against corrosion, indicating that the entire' surface was still covered by the coating even though thinly over some areas. Tests indicate that the two catalyzed spoxy resin coatings used on test panels 6 and 7 had the same low coefficient of friction and were equally corrosion resistant. These coatings were equally corrosion resistant on sampling tubes 6 and 7 from toring 2, but tube 6 from boring 1 showed more corrosion resistance than tube 7 from boring 1.

8

and the second second

PART IV: CONCLUSIONS AND RECOMMENDATIONS

Coatingo

25. The clear epoxy resin coating used on tube 6 gave as good or better results than the other coatings in both preliminary and final tests; therefore, it is recommended as the best coating for soil-sampling tubes. The manufacturer recommended the use of the costing and catalyst in 1:1 proportion by volume, which gave a material of satirfactory as-mixed viscosity for dipping. The maximum pot life of the material is 8 hours in cool weather, and may be as low as 6 hours in hot summer weather. The coating will dry in a very short time but will not be fully cured and ready for field use in less than 7 days.

26. Before the coating is applied, the tubes should be thoroughlycleaned with a suitable solvent, such as a 1:1 mixture of mineral spirits and zybol, and wiped dry with a clean cloth. The coating should be applied by dipping in a tank similar to the one described below, and the coated tubes allowed to dry in a vertical position with the cutting edge up. (With the tube in a vertical position any excess coating will drain downward and any resulting irregularity of the coating will be at the top of the tube, which does not come in contact with the soil sample.) The sampling tubes should be withdrawn from the coating material at a constant rute of approximately 1 ft per sec, which will give a coating thickness of 0.001 to 0.0015 in, when the air temperature is about 70 F. The slower the withdrawal rute, the thicker the coating obtained.

Diminn, Tunke

27. Satisfactory tanks for dipping tubes are shown in plate 1. With the linear tubing of the tank plugged at the top as shown, only a small quintity of coating material is required to fill the tank, and wastage of material remaining after the sampling tubes are coated is minimized. The server connection at the bottom of the outer tube will permit disastembly for easy cleaning. By using tubing or pipe of the dismeters shown, any belowed more tube for the campling tube during withdrawal will force the

outside of the sampling tube to touch the inside wall of the outer tubing of the tank and prevent the inside of the sampling tube from touching the inner tubing of the tank. Thus, any disturbance or marring of the coating due to contact of the sampling tube with the tank during withdrawal will be on the outside of the sampling tube, and a smooth, uniformly covered surface on the inside of the sampling tube will be assured.

10

"hunfacturing	
Received Fron 1	
ts cu Contings	
Abrasion Tes	
uiss of Fonding and	

			Foor	4000 00	Focr .	4	Poer	6cod	100C 100C	Fr Co Pr		Geod	Teir	Roce	
		Live Sec	ĒĹ	2.15	1/4	178.02	1.3	Jore	L'une	5/7	5000	Roce	Trace	77	
	·	Certing Certing	Sroth	Smooth	Smooth	Secoth	Smooth	Secoth	Secoth	Susoth	Truguer 4/bubbles	Sucoth	Irregular	Smooth	
		iloas Uttalyct	ø	Q	4-	+	' 4 -	щ	ч	4	O	4-	0	i	
		E FLUDCT	-1	-1	۲Ħ	r-1	r-1	0	0	ŝ	r-1	ч	CU	ı	
		Conting	<u>م</u>	rt	ŝ	ŝ	CI	rt	ß	* 1'	ε	8	m	1	
	1	Tipe of Cutaliet	None	None	¥.r	*: *	***	BL-14353 it	**	XY-23††	None	11-167411	None	5	
	;				¥X	***	***07**	Nore	None		1.2.1.	Turpentine	‡	;	
•			atore isant actions	Adder, chicrinated. Erry	facin, cyczy, wd	Tesin, eyers, sur	Feeln, creery, clear	Estin, epoxy, clour	Reach, create, clear		the the trie and, east	לפרונינין פוניפו	leo 1227, rekretel. Chloride Turb	Conting as applied by manufactume, clear	
			, {	69	٣١	. 1	IN.	ND.	t	17	۴*۰,	ទ	, † * 1	2	

all specials given one cost except purel 4 which had one cost applied over one cost of primer (costing 3). All prime solvent-cleaved and unplekted except parel 12 which was pickled. Nathyl ctryl ketone. *

Ť

-**|--**

Type as furnished by manufacturer, not identified. Freportion as furnished by manufacturer, exact proportion not determined. Naufacturer's arriver, not identified otherwice. 4.

1.01401

Table 2						
Bondfur	und	Abrasion	Tento d	n	Contings	Preparad

Pene) Ibather ^g	Conting##	Texture of Coating	Abrasion Resistonce	Remarks
D=3	Alumińsm vinyl	Smooth	Good	Satisfactory
P=3	(l coat)	Smooth	Good	Satisfactory
D-1'	Alvadinam vinyl	Smooth	Good	Coating too thick
P-1'	(2 couts)	Smooth	Good	Coating too thick
D-3	Iron oxide vinyl	Baooth	Good	Satisfactory
F-3	(1 cout)	Smooth	Good	Satisfactory
D-11	fron oxide vinyl	Smooth	Good	Coating too thick
P-11	(2 coats)	Smooth	Good	Coating too thick
D-1/	Epoxy polyanide (1 coat)	Shooth	Fair	Abrasion resistance
P-9		Smooth	Fair	Abrasion resistance unsatisfactory
p-6	Epoxy maine	Snooth	Fair	Abrasion resistance
1-6	(I. COAT)	Smooth	Fair	Abrasion resistance unsetisfactory
D-7	Zinc-rich vinyl	Rough	Good	Texture unsatisfactory
P-7	(1 cout)	Rough	Good	Texture unsatisfuctory
D8	Wine-rich phenolic (1 cont)	Rough	Good	Texture uncatisfactory
7-8		Rough	Good	Texture unsatisfactory
D-9	Zinc-rich opozy	Rough	Good	Texture uncatisfactory
P-9	(1 coat)	Rough	Good	Texture uncatisfactory

by Rock Inland Paint Laboratory

"""" proveding the number denotes specimen solvent-cleaned; "P" processing the moder denotes specimen plus hate-cleaned (pickled). ** path specimens given sums kind and number of contings.

Tere:	16 June 1978	24 Noverber 1958	24 Jenuary 1959	9 Apr: 1 1959
1 1 1	Placed in storage	Medium rust	Heavy rust	Ecary rust
r	Placed in storage		Heary rust	Reary rust
Q	Placed in storege	Light rust at abrasions	Rediur rust at abresions	Medium russ at abrasicns
"	Placed ir storage	Light rust at abrasions	Redium rust at abrasions	Medium rust at abrasions
) -1	Flacel in storage	No rist	Light rust under costing	Light rust under costing
i C	Flaced in storage	Trace of rish under costing	Light rust under conting	Light rust under coating
50	Placed in storage	Ko rust	Rust coloration under coating	Fist coloration under costing
-	Placed in storage	Ko rust	Fust coloration under costing	Rist coloration under costing
c c)	Pleced in starnge	Trace of rust at abrasions	Light rust ut abrasions	Redium rust at abrasions
ch	Placed in storage	Trace of rust under costing	Light rust under costing	lectur rust under costing
0	Placed in storage	No rust	Rust coloration under coating	Fust coloration under conting
า	Placed in storage	Frace of rust under costing	Medium rust under ccating	ledium rust under conting
21	Placed in storage	Nediun rust	Heavy rust	Ecary rust
ri- G	:	:	<u> </u>	Trace of rust at abrasions
	ł	•	Placed in storage	Firsce of rust at abrasicus

* For identification of test purels, see tables 1 and 2. ** Uncosted purel.

Table 3

•

Table 4 5

1

Condition of Conted Smaple Tubes After 2-1/2 Months,

as Determined From Visual Inspection

Scriple	Tube	Condition of Tube						
10.* <u>110.**</u>		Outside of Tube	Inside of Tube					
1-1	1	Fine rust covering 75% of area	Keuvy rust penetrating sample 1/16 in.					
1-2	С	Fine rust covering 40% of area	Heavy rust penetrating sample. 1/16 in. on 1/5th of area					
1-3	6	Trace of this mar	Trace of fine rust					
1-4	7	Trace of fine rust with spots of fine rust	Nedium rust penetrating camp- 1/32 to 1/16 in.					
1-5	10	Trace of fine rost	Trace of fast with medium Acts penetrating sample 1/37 in. 1/16 in. on 1/10th of area					
1-6	D-1	Pine rust evening 40% of bare area on tube	Hedium rust on bare places : : - trating sample 1/32 in. on 1/20th of area					
1-7	₽ - 5	Fine will covering 405 of bare area on tube	Medica rust of lare area pl trating comple 1/32 if . or 7/20th of crea.					
2-1	D+3	Pine raise compilar 50% of tar and op tube	Tree of medica must wice a sub- oration of casple 1/22					
2-4	11-1	Plps at some solver last montal	Parts of Max mat					
2 - 3	° Ç	Trat - Alet 10.20	Press of the rist					
2-4	ī	The second fine of the	Theo of time reco					
~ - j	• •	Provent in pro-	They of the rusi					
2-0	Ň	and the matter of the second s	Most da millor not and the 1/31 to 1/21 In. OA 1/ 17 1					
•	1							

